



COGNIS AZUL SPECIAL S.p.A.
 11104 AOSTA - VIA PIAZZA 15
 TEL. 011 2615 2021 - FAX 011 2615 202256
 C.F. 02011830113 - P.I. 01155100018
 VAT 01155100018 - A.E.A.N. 40/00474

Company with management system ISO
 9001 certified and certified according to ISO 9001:
 (EN 15187) and ISO 14001

INSPECTION CERTIFICATE 3.1 (EN 10204:2004)
 (A031 DOCUMENT NUMBER 2014099650
 PAGE 2/2

TENSILE TEST
 Control lot No. - Weight : 0200000525810
 SPECIFICATION - ASTM A370-S8-0.5*SPCC 4,844 KG

MEASUREMENT UNIT OBTAINED	TENSILE		ELONGATION	
	RA B KSI	Rp0.2 B KSI	2 B %	A12 B %
	84	35	22.6	40.0 50.6

(002) DIRECTION OF THE TEST PIECE: L

DIMENSIONAL CONTROL ACCORDING TO EN 10270 AND ASTM A484: SATISFACTORY.
 NO BONDING REPAIR ON THE MATERIAL.
 ULTRASONIC TEST ACCORDING TO EN 10209 CLASS 3, EQUIVALENT TO SEP 1920 GROUP 3 CLASS C (CLASS B FOR STEEL > 75 MM) AND ASTM A388 FOR
 S (ONLY FOR SIZE > 100 MM): SATISFACTORY
 100% PRIMING TEST CARRIED OUT.
 HEAT TREATMENT PERFORMED IN CALIBRATED FURNACES ACCORDING TO INTERNAL PROCEDURE PR-022. IT COMPLIES WITH APTER.
 DTC OBTAINED ON PROLONGATION OF BAR AS ACCORDING TO THE RULES OF EN10208-3 AND APTER.
 THE MATERIAL IS FREE OF ANY MERCURY, MERCURY COMPOUNDS AND OR RADIONUCLIDES AT TIME OF SHIPMENT AND WAS PRODUCED WITHOUT
 USING OZONE DEPLETING SUBSTANCES OF CLASS 1 AND II
 THE PRODUCT SATISFIES CE DIRECTIVES: 2011/65 - 2000/63 2002/95 (RoHS) 2003/11 - 2005/618
 MARKING: PROCURER LOGO, MATERIAL NO, MARK NO, LOT NO,
 QUALITY SYSTEM CERTIFICATE EN 149.0 ACCORDING TO UNI EN ISO
 9001:2008 - AS/OTS 16949:2009 (THE LAST ONE ONLY FOR HOT ROLLED-PELLED-GROUND, STAINLESS STEEL BARS AND ATOMIZED METALLIC POWDERS).
 ALL THE NOMES MENTIONED ARE ENTERED IN THEIR LATEST REVISION AT THE DATE OF ISSUE OF THIS DOCUMENT.
 THE ABOVE ARE TRUE AND CORRECT RESULTS OF TESTS ON SAMPLES OF THE MATERIAL. RESULTS ARE CONFORM TO THE SPECIFICATION(S) APPLICABLE
 AND ARE RECORDED. FALSE, FICTITIOUS OR FRAUDULENT STATEMENTS OR ENTRIES ON THIS DOCUMENT MAY BE PUNISHABLE AS A FELONY UNDER U.S.
 FEDERAL STATUTES.
 SOLUTION TREATED AT 1050°C --15°C / 1 min x 2m / WATER.

(201) DATE 27.02.2014

POLIASTRELLI ANDREA FC (QUALITY CERTIFICATION) - ELECTRONICALLY GENERATED CERTIFICATE

21054149